



CERTIFICATE OF QUALITY

Inspectorate (Singapore) Pte Ltd
2 Toh Tuck Link #03-01
596225, Singapore
E:
DL_SingaporeLabOps@inspectorate.com
T: +65 68663019
F: +65 64661312

Job Type : ONP
Job No : SGIRF-23-11909
Sample No : 2579673
Vessel : SEA AMBITION
Product : ORTHOXYLENE
Location : SCP TEMBUSU TERMINAL, SINGAPORE
Shore Tank : 811-TK1A
EM Reference : 7229844

Date Sampled : 18-Nov-2023
Spec Code : BCOXSPOT2
Date of Report: 20-Nov-2023

SHORETANK 811-TK1A Before Loading			
SGIRF-23-11909			
Test	Method	Unit	Result
ortho Xylene	UOP 744	wt %	98.3
meta-Xylene & para-Xylene	UOP 744	wt %	1.4
Other Aromatics	UOP 744	wt %	<0.1
Non Aromatics	UOP 744	wt %	<0.1
Styrene	UOP 744	ppm	7
Cumene	UOP 744	wt %	0.2
Appearance	Visual	-	Bright & Clear

Remarks

Result extracted from witnessing report.

AUTHORIZED SIGNATURE



Adi Asputra Sarip, Laboratory Operations Executive